= DRAWER BRACKETS LARGE FOR
§\~7 FRONT RUNNER
e SUV DECK COMPLETION SET S

@ INSTALL TIME: 15 mins

IMPORTANT WARNING!

IT IS CRITICAL THAT ALL FRONT RUNNER PRODUCTS BE PROPERLY AND SECURELY ASSEMBLED AND ATTACHED TO YOUR
VEHICLE. IMPROPER ATTACHMENT COULD RESULT IN AN AUTOMOBILE ACCIDENT, AND COULD CAUSE SERIOUS BODILY
INJURY OR DEATH TO YOU OR TO OTHERS. YOU ARE RESPONSIBLE FOR ASSEMBLING AND SECURING ALL FRONT RUNNER
PRODUCTS TO YOUR VEHICLE, CHECKING THE ATTACHMENTS PRIOR TO USE, AND PERIODICALLY INSPECTING THE
PRODUCTS FOR ADJUSTMENT, WEAR, AND DAMAGE. THEREFORE, YOU MUST READ AND UNDERSTAND ALL OF THE
INSTRUCTIONS AND CAUTIONS SUPPLIED WITH YOUR FRONT RUNNER PRODUCT PRIOR TO INSTALLATION OR USE. IF YOU DO
NOT UNDERSTAND ALL OF THE INSTRUCTIONS AND CAUTIONS, OR IF YOU HAVE NO MECHANICAL EXPERIENCE AND ARE NOT
THOROUGHLY FAMILIAR WITH THE INSTALLATION PROCEDURES, YOU SHOULD HAVE THE PRODUCT INSTALLED BY A
PROFESSIONAL INSTALLER OR OTHER QUALIFIED PERSONNEL.

SSWS003_REV_A00 © COPYRIGHT 2015 FRONT RUNNER VEHICLE OUTFITTERS



/
o DECK COMPLETION SET ASSEMBLY

( A ) Assemble the Side Wing and the Wing Slide (Items 3, 4) as shown below using two M6 x 16 Hex Bolts,
two M6 flat Washers, two M6 x 19 Flat Washers and two M6 Nyloc Nuts as shown (ltems 1, 2, 5, 6)

Item # | Quantity | Description

1 16 M6 NYLOC NUT You will need:

2 20 M6 x 19 FLAT WASHER 2x 10 mm Flat or Socket Wrench
3 4 SIDE WING - 2 LEFT, 2 RIGHT

4 4 WING SLIDER - 2 LEFT, 2 RIGHT

5 20 M6 x 16 HEX BOLT

6 8 M6 SPRING WASHER

4 )

~

- >,

SSWS003_REV_A00 © COPYRIGHT 2015 FRONT RUNNER VEHICLE OUTFITTERS



